Menu
Logo Discovery UTV

Steering shaft assembly

Ref.

1

Name

INNER HEXAGON CYLINDRICAL HEAD BOLT M5X16

Part(s) quantity

6

Price / Prix

1.99

Add an amount

Ref.

2

Name

STEERING WHEEL?R/B?-F7/2

Part(s) quantity

1

Price / Prix

93.00

Add an amount

Ref.

Name

STEERING WHEEL?B?

Part(s) quantity

1

Price / Prix

93.00

Add an amount

Ref.

3

Name

LOUDSPEAKER TRANSFER SWITCH BOARD-F7/3

Part(s) quantity

1

Price / Prix

16.00

Add an amount

Ref.

4

Name

CROSS RECESSED PAN HEAD SCREW M5X10-F7/4

Part(s) quantity

1

Price / Prix

1.99

Add an amount

Ref.

5

Name

LOUDSPEAKER TRANSFER SWITCH COVER-F7/5

Part(s) quantity

1

Price / Prix

12.00

Add an amount

Ref.

6

Name

ALL-METAL HEXAGON FLANGE FACING LOCKNUT M12X1.5-F7/6

Part(s) quantity

1

Price / Prix

1.99

Add an amount

Ref.

7

Name

STEERING WHEEL FITTING SEATS-F7/7

Part(s) quantity

1

Price / Prix

29.00

Add an amount

Ref.

8

Name

SWITCHGROUP-F7/8

Part(s) quantity

1

Price / Prix

65.00

Add an amount

Ref.

9

Name

STEERING COVER UPPER-F7/9

Part(s) quantity

1

Price / Prix

32.00

Add an amount

Ref.

10

Name

HEXAGON FLANGE FACING BOLT M6X35-F7/10

Part(s) quantity

2

Price / Prix

1.99

Add an amount

Ref.

11

Name

IGNITION SWITCH-F7/11

Part(s) quantity

1

Price / Prix

74.00

Add an amount

Ref.

12

Name

STEERING RACK ASSEMBLY-F7/12

Part(s) quantity

1

Price / Prix

154.00

Add an amount

Ref.

13

Name

HEXAGON FLANGE FACING BOLT M8X25-F7/13

Part(s) quantity

1

Price / Prix

1.99

Add an amount

Ref.

14

Name

STEERING UNIVERSAL JOINT CROSS-F7/14

Part(s) quantity

1

Price / Prix

67.00

Add an amount

Ref.

15

Name

CROSS RECESSED PAN HEAD SCREW M4X12-F7/15

Part(s) quantity

2

Price / Prix

1.99

Add an amount

Ref.

16

Name

STEERING COVER LOWER-F7/16

Part(s) quantity

1

Price / Prix

26.00

Add an amount

Ref.

17

Name

SELF-TAPPING SCREW ST3.5X16-F7/17

Part(s) quantity

2

Price / Prix

1.99

Add an amount

Ref.

18

Name

SELF-TAPPING SCREW ST4.2X20-F7/18

Part(s) quantity

2

Price / Prix

1.99

Add an amount

Ref.

19

Name

CROSS RECESSED PAN HEAD BOLT M6X12-F7/19

Part(s) quantity

1

Price / Prix

1.99

Add an amount

Ref.

20

Name

STEERING RACK PRESS-BOARD-F7/20

Part(s) quantity

1

Price / Prix

1.99

Add an amount

Ref.

21

Name

HEXAGON FLANGE FACING BOLT M6X25-F7/21

Part(s) quantity

2

Price / Prix

1.99

Add an amount

Ref.

22

Name

ALL-METAL HEXAGON FLANGE FACING LOCKNUT M8-F7/22

Part(s) quantity

10

Price / Prix

1.99

Add an amount

Ref.

23

Name

HEXAGON FLANGE FACING BOLT M8X20(STRENGTHENING SCREW BOLT)-F7/23

Part(s) quantity

3

Price / Prix

1.99

Add an amount

Ref.

24

Name

BRAKE PEDAL,THROTTLE PEDAL AND CLUTCH PEDAL COMP-F7/24

Part(s) quantity

1

Price / Prix

163.00

Add an amount

Ref.

25

Name

HEXAGON NUT M8-F7/25

Part(s) quantity

2

Price / Prix

1.99

Add an amount

Ref.

26

Name

COTTER PIN 2X20-F7/26

Part(s) quantity

1

Price / Prix

1.99

Add an amount

Ref.

27

Name

INNER HEXAGON CYLINDRICAL HEAD BOLT M8X50-F7/27

Part(s) quantity

1

Price / Prix

1.99

Add an amount

Ref.

28

Name

PEDAL CONNECTING PIN-F7/28

Part(s) quantity

1

Price / Prix

0.00

Add an amount

Ref.

29

Name

HEXAGON FLANGE FACING BOLT M6X16-F7/29

Part(s) quantity

2

Price / Prix

0.00

Add an amount

Ref.

30

Name

ALL-METAL HEXAGON FLANGE FACING LOCKNUT M6-F7/30

Part(s) quantity

2

Price / Prix

1.99

Add an amount

Ref.

31

Name

CLUTCH PEDAL POSITION LIMITER-F7/31

Part(s) quantity

1

Price / Prix

1.99

Add an amount

Ref.

32

Name

HEXAGON FLANGE FACING BOLT M8X25(STRENGTHENING SCREW BOLT)-F7/32

Part(s) quantity

2

Price / Prix

1.99

Add an amount

Ref.

33

Name

HEXAGON FLANGE FACING BOLT M8X25-F7/33

Part(s) quantity

1

Price / Prix

1.99

Add an amount

Ref.

35

Name

DUSTPROOF COVER L-F7/35

Part(s) quantity

1

Price / Prix

22.50

Add an amount

Ref.

34

Name

CLAMP2-F7/34

Part(s) quantity

2

Price / Prix

1.99

Add an amount

Ref.

36

Name

CLAMP1-F7/36

Part(s) quantity

1

Price / Prix

3.75

Add an amount

Ref.

37

Name

STEERING LIMITING COVER RIGHT -F7/37

Part(s) quantity

1

Price / Prix

9.35

Add an amount

Ref.

38

Name

STEERING GEAR BOTTOM BOARD-F7/38

Part(s) quantity

2

Price / Prix

1.99

Add an amount

Ref.

39

Name

STEERING GEAR ASSEMBLY?INTEGRAL?-F7/39

Part(s) quantity

1

Price / Prix

260.00

Add an amount

Ref.

40

Name

ALL-METAL HEXAGON FLANGE FACING LOCKNUT M8-F7/40

Part(s) quantity

4

Price / Prix

1.99

Add an amount

Ref.

41

Name

HEXAGON FLANGE FACING BOLT M8X20-F7/41

Part(s) quantity

4

Price / Prix

1.99

Add an amount

Ref.

42

Name

STEERING LIMITING COVER LEFT-F7/42

Part(s) quantity

1

Price / Prix

6.13

Add an amount

Ref.

43

Name

BALL JOINT STEERING-F7/43

Part(s) quantity

2

Price / Prix

38.00

Add an amount

Ref.

44

Name

HEXAGON NUT M10X1.25-F7/44

Part(s) quantity

2

Price / Prix

1.99

Add an amount

Ref.

45

Name

CLIP-F7/45

Part(s) quantity

1

Price / Prix

1.99

Add an amount

Ref.

46

Name

DUSTPROOF COVER R-F7/46

Part(s) quantity

1

Price / Prix

22.50

Add an amount

Ref.

47

Name

PULL ROD-F7/47

Part(s) quantity

2

Price / Prix

16.50

Add an amount

Ref.

48

Name

HEXAGON NUT M12X1.25-F7/48

Part(s) quantity

2

Price / Prix

1.99

Add an amount

Ref.

49

Name

TIE ROD BALL-F7/49

Part(s) quantity

0

Price / Prix

38.00

Add an amount

Ref.

50

Name

HEXAGON THIN NUT M12X1.25-F7/50

Part(s) quantity

2

Price / Prix

1.99

Add an amount

Ref.

51

Name

COTTER PIN 3.2X35-F7/51

Part(s) quantity

2

Price / Prix

1.99

Add an amount

Ref.

52

Name

STEERING WHEEL DISU-F7/52

Part(s) quantity

1

Price / Prix

1.99

Add an amount

Ref.

53

Name

HORN SWITCH-F7/53

Part(s) quantity

1

Price / Prix

93.50

Add an amount

Ref.

54

Name

STEERING WHEEL DECORATIVE COVER-F7/54

Part(s) quantity

1

Price / Prix

1.99

Add an amount


Product

DISCOVERY UTV CANADA 2020 © All rights reserved